

POLYHEDRON LABORATORIES[®], INC.
PLASTICS, POLYMERS and RUBBER TESTING

10626 KINGHURST ST. HOUSTON, TX 77099
281-879-8600 • FAX: 281-879-8666
e-mail techsales@polyhedronlab.com

July 18, 2011

Industrial Polymers, Inc.
3250 S. Sam Houston Pkwy East
Houston, TX 77047

Attn: Mr. Carl Boddie

Analytical Report

Sample No. - Cured Polymer Sheet: Topcoat CRX

Tensile Properties by ASTM D 412

Tear Strength by ASTM D 624

<u>Tensile Strength (psi)</u>	<u>% Elongation</u>	<u>100% Modulus (psi)</u>	<u>Tear Strength (lbs•f/in)</u>
2849.8	424.2	725.3	516.00
3460.6	463.7	673.7	622.05
2761.7	427.9	674.6	676.83
3753.4	489.9	734.8	602.08
<u>3108.4</u>	<u>426.1</u>	<u>670.4</u>	<u>558.59</u>
AV = 3186.8	AV = 446.4	AV = 695.8	AV = 595.11
± 417.3	± 29.3	± 31.5	± 61.3


Howard Kaye, Ph.D., FAIC
Director

HK/dr